
47

Parts list
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306-4040
VI-RSS ン�ピ�ー�ソ�ー�シ� 5X 23

5XnipwaseesVI-RSS 23
1

047-4040
XE ー�サ�ー�ペ�ス�ド�ー�レ�ブ�

recapsedalbXE
4

青�ト�イ�マ�ル�ア�、�削�切�ミ�ル�ア�
munimuladezidonaeulBgnittucmunimulA

347-4040
スタビライザーバー�

118-4040
V-RSS ム�ゴ�ー�パ�ン�ダ� 07#

07#rebburrepmadV-RSS
2

2

度�硬� 07 °�
07ssendraH °

618-4040
V-RSS

SSR-VIミキシングアーム�

ブ�ハ�ー�タ�ン�セ�
buhretnecV-RSS

1

1

1式�
1set

1式�
1set

128-4040

0414-216

0414-108

0414-217

0414-218

0414-226

0414-301

0414-302

0414-303

2500-073

0414-304

0414-305

2521-080

2525-008

2529-003

2530-009

2532-002

2532-032

2532-049

2532-055

2521-086

2506-035

2506-041

2506-042

V-RSS ム�ゴ�ー�パ�ン�ダ� 06#
06#rebburrepmadV-RSS

2

2

1

1

2

2

1

1

2

4

4

1

10

10

度�硬�

Brg.付�
with bearing

M3X3SS付�
with M3X3SS

M3X3SS付�
with M3X3SS

06 °�
06ssendraH °

630-0052 Brg. ¿3 X ¿8 X 4F ZZ

Brg. ¿8 X ¿16 X 5ZZ

Brg. ¿4 X ¿9 X 4ZZ

Brg. ¿5 X ¿13 X 4F ZZ

Brg. ¿8 X ¿16 X 5H thrust

Brg. ¿8 X ¿16 X 5Hスラスト�

2

440-0052 2

160-0052 2

090-0052 2

2500-091 2

400-5052
3 UM ト�ッ�

パールホワイト�

ナ�
3 U nutM

01

700-5052
4M ト�ッ�ナ�ン�ロ�イ�ナ�

tunnolyn4M
01

440-6052 WF ¿2.6X¿7X0.5Tクロ� 01

230-6052

FW¿8X¿12X0.1T

FW¿5X¿12X1.5T

FW¿2.6X¿5X0.5

FW¿5X¿7X0.4T 5

5

310-9052
ン�ピ�ル�ド�ー�ニ� 4X 12
4XnipeldeeN 12

2

2

2

2

5

700-5252
XE

¿5 ボール台付2
¿5 ball with stand 2

φ5 付�台�ル�ー�ボ�
XE ¿ dnatshtiwllab5

01

01

100-1352 01

200-1352 01

01

220-2352

セットスクリュー M3X3
Set screw M3X3

セットスクリュー M3X5
Set screw M3X5

キャップスクリュー M3X8 
Cap screw M3X8

キャップスクリュー M4X15
Cap screw M4X15

キャップスクリュー M2X6
Cap screw M2X6

キャップスクリュー M2X12
Cap screw M2X12

キャップスクリュー M2.6X15
Cap screw M2.6X15

ドラッグボルト¿5 
Drag bolt ¿5

¿5ドラッグメタル�
¿5 drag metal

WC L=680
WC carbon main blade L=680 pearl white

ドラッグボルト・ドラッグメタルは¿4仕様�
A drag bolt and drag metal is ¿4 specification.

01

130-2352 01

01

01

900-9352
ト�ル�ボ�ン�タ�ボ� 5M X10

2

2

110-9352
ト�ル�ボ�ン�タ�ボ� 3M X8

Button bolt M3X8

Button bolt M5X10

2

2533-025
ナベアタマビスM2X6トラス�

20
Pan head screw M2X6 truss

カラー2.6X4X12S
Collar 2.6X4X12S

カラー12X15X5
Collar 12X15X5

OリングP-7
O-ring P-7

SSR-VII seesaw

SSR-VII シーソー�

FFZ-II

FFZ-II stabilizer blade

SSR-VII ピッチアーム�

SSR-VII ヒンジワッシャー�

SSR-VII yoke
SSR-VII ヨーク�

SSR-VII feathering spindle L=45

SSR-VII フェザリングスピンドル L=45

SSR-VII pitch arm

SSR-VII hinge washer

0414-331

0414-412

0414-416

SSR-VII rotor head assembly
SSR-VIIローターヘッドASSY

SSR-VI mixing arm

SSR-VIスタビコントロールアーム�
SSR-VI stabilizer control arm

スタビライザーバーストッパー ¿4

スタビライザーブレード�

Stabilizer bar stopper ¿4

Stabilizer bar 4X490
4X490

SSZ-IIブレードホルダー�
SSZ-II blade holder

.grB ¿4 X ¿8 X 3FZZ

ピボットボルト¿5X12.5XM3
Pivot bolt ¿5X12.5XM3

2522-001

2522-009

2522-012

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X 61
2MdortsujdA X 61

5

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X 07
2MdortsujdA X 07

5

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X 59
2MdortsujdA X 59

5

コードNo.
Code No.

品　　名�
Particulars

入数�
Q'ty

税込価格�
(税抜価格)円�
Price (Yen)

備　　考�
Remarks

* The prices in parentheses are the prices excluding consumption tax.

525
(500)

2,100
(2,000)

1,050
(1,000)

1,050
(1,000)

3,150
(3,000)

1,050
(1,000)

1,890
(1,800)

3,990
(3,800)

3,990
(3,800)

1,050
(1,000)

8,400
(8,000)

9,030
(8,600)

15,540
(14,800)

1,575
(1,500)

2,625
(2,500)

1,890
(1,800)

1,260
(1,200)

1,050
(1,000)

1,260
(1,200)
1,260
(1,200)
1,260
(1,200)

1,260
(1,200)

315
(300)
420
(400)
630
(600)
315
(300)
315
(300)

315
(300)

525
(500)

525
(500)

525
(500)

525
(500)

525
(500)

1,050
(1,000)

1,050
(1,000)

315
(300)

315
(300)

315
(300)

315
(300)

420
(400)

630
(600)

630
(600)

840
(800)

840
(800)

840
(800)

210
(200)

315
(300)

315
(300)

1,260
(1,200)

62,790
(59,800)

27,090
(25,800)

210
(200)

210
(200)

カーボンメインブレード�
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0404-012（YS, OS用）
（For YS, OS）

2513-053

0414-230

2531-003

2500-049

2500-066

2500-046

0400-004

2532-022

エンジン（別売）
Engine（Optional extra）

2505-001

2532-031

2525-006

2532-021
2506-014

2534-003

0404-716

0404-713

2511-028

2531-007

0404-044

0404-118

2538-002

2506-045

0404-805

2532-021

0414-330

0414-307

2529-008

2506-056

0414-313

プロペラナット�
（エンジン付属）�
Prop nut included
with engine

2500-073

2539-010

0414-311
0404-023

2531-006

2530-005 0404-731

0404-730

2507-001

0414-438

2525-007

2521-094

0404-121

0414-312

2531-001

2509-009

2530-005 2530-005

2530-0052530-005

2532-031

2532-039

2500-049

0414-193

2532-033

0404-707

EXメインギヤ95T
EX maingear 95T

0414-3090404-706(OP)
EXメインギヤ93T
EX maingear 93T

2500-049
0414-193

0404-616

2500-047

2500-102

2500-047

2532-002

（マストを固定）
(Fix the main mast)

(Fix the auto-rotation
drive shaft)

2532-002

2532-034
（オートロ駆動軸を固定）

2532-034
2521-053

2538-012

0414-1660414-154
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400-0040 グ�ン�ニ�イ�ラ�ル�ベ�チ�ッ�ラ�ク�製�属�金�
gninilllebhctulcedamlateM 2

0404-012 スタータープーリー座金�
Starter pulley washer 1

320-4040 ム�ー�ア�ス�ア�ジ�ラ�
mrasuidaR 2

811-4040 XE ン�ァ�フ�グ�ン�リ�ー�ク�
nafgniloocXE 1

121-4040 XE ト�ー�レ�プ�ュ�シ�ッ�ワ�ス�
etalphsawsXE 1 φ5ボール台付、ネジ付　�ピボットボルト(E)別売�

with ø5 ball stand and screw Pivot bolt (E) are sold separately

616-4040 軸�動�駆�ロ�ト�ー�オ�
tfahsevirdnoitator-otuA 1

1式�
tes1

EXメインギヤ93T

EXメインギヤ95T
EX main gear 95T

EX main gear 93T

317-4040 CW ー�テ�ス�ー�バ�カ�グ�ン�リ�ー�ク�
yatsrevocgniloocCW 1

617-4040 CW ト�ン�ウ�マ�ン�ジ�ン�エ�
tnuomenigneCW 1

037-4040 XE ク�ッ�ロ�ブ�ス�ア�ジ�ラ�
kcolbsuidarXE 1

137-4040

0404-805

XE

SXテーパーカラー�

ク�ッ�ロ�ブ�ド�イ�ラ�ス�
kcolbedilsXE

SX taper collar

1

1

451-4140 XE ヤ�ギ�ド�ン�カ�セ� YSSA
ylbmessaraegdnocesXE

1式�
tes1

1式�
tes1

661-4140 XE ヤ�ギ�ド�ン�カ�セ� T68
T68raegdnocesXE 1

391-4140 .grB φ�ー�ダ�ル�ホ� 91 （� 62=W ）�
redlohgniraeB ø19 （ 62=W ） 1

1

1

1

640-0052 .grB 2

740-0052 .grB 2

2500-102 .g (EWC) (EWC)rB 1

660-0052 .grB

2

100-5052 2M ト�ッ�ナ� tun2M 02

410-6052 WF φ4 れ�入�焼� WF ø4 denedrah 5

FWø6Xø10X0.5T (SUS)2506-056 5

100-7052 φ� E5.1 ø1.5グ�ン�リ� gnir-E 01

900-9052 φ�ン�ピ�行�平�付�溝� 2 X niplellarapdevoorG8.11 ø2  X 8.11 2

820-1152 CW ー�バ�ン�メ�ス�ロ�ク� 3M X31.25 3MrebmemssorcCW  X 52.13 2

350-3152 ト�フ�ャ�シ�ー�タ�ー�タ�ス�イ�エ�ウ�ン�ワ� HDtfahsretratsyawenOHD 1

350-1252 ー�ラ�カ� 3X 5 X ralloC1.4 2

2

600-5252 XE φ5 ル�ー�ボ� XE ø5

ø5

llab 01

700-5252 XE φ5 付�台�ル�ー�ボ� XE dnatshtiwllab 01

800-9252 O グ�ン�リ� 060SSgnir-O060SS 5

500-0352 ト�ル�ボ�ト�ッ�ボ�ピ� )E( φ5X7X )E(tlobtoviP3M ø5X7X 3M 2

100-1352

2521-094

01

2531-006 01

700-1352 01

200-2352 01

300-2352 01

120-2352 01

220-2352 01

130-2352 01

330-2352 01

430-2352 0

10

1

300-4352 タッピングスクリューM3X8クロ� 01

200-8352 サラビスM3X6

ボタンボルトM3X12

Tapping screw M3X8 black

Countersunk screw M3X6

サラビスM2.6X6 Countersunk screw M2.6X6

Button bolt M3X12

01

0404-706 1

0404-707 1

FWø10Xø18X1.5T焼入れ� FWø10Xø18X1.5T hardened2506-045 1

0404-044 分割式クーリングカバー�
Divisional type cooling cover

0414-230

0414-307

0414-313

0414-330

0414-438

0414-312

0414-309

0414-311

2532-039

2538-012

2539-010

ø12 X ø21 X 5ZZ

ø12 X16L ワンウェイ� Brg. ø12 X 16L one way

940-0052

2500-073

.grB 2

2

ø10 X ø19 X 5ZZ

.grB ø4 X ø8 X 3F ZZ

ø6 X ø12 X 4ZZ

ø6 X ø19 X 6ZZ

01

2

3 X 5 X 4.1

ー�ラ�カ� 3X 4 X ralloC5F.8 3 X 4 X 8.5F

 六角スターターカップリング（60-91用）�
Hexagon starter coupling（for 60-91）

1

E3 clutch shoe with shaft
E3 軸付クラッチシュー�

1

E3auto-rotation clutch assembly
E3 オートローテーションクラッチASSY

1式�
tes1

1式�
tes1

ø10 main mast P=199 L=224(SUS)
ø10 メインマスト P=199 L=224(SUS)

ø10 hard grip mast lock
ø10 ハードグリップマストロック�

E3 fly wheel 
E3 フライホイール�

E3 clutch bell with gear (12T)

E3 wash control aem

E3 ギヤ付クラッチベル (12T)

E3 ウォッシュコントロールアーム�

セットスクリューM3X3 Set screw M3X3

セットスクリューM2X3 (ユニクロ) Set screw M2X3(Uni-chrome)

セットスクリューM3X12 Set screw M3X12

キャップスクリューM3X8 Cap screw M3X8

キャップスクリューM3X10 Cap screw M3X10

キャップスクリューM4X10 Cap screw M4X10

キャップスクリューM4X15 Cap screw M4X15

キャップスクリューM2X6 Cap screw M2X6

キャップスクリューM2.6X12 Cap screw M2.6X12

キャップスクリューM3X5 Cap screw M3X5

キャップスクリューM2.6X6 Cap screw M2.6X6

コードNo.
Code No.

品　　名�
Particulars

入数�
Q'ty

税込価格�
(税抜価格)円�

Price (Yen)

備　　考�
Remarks

* The prices in parentheses are the prices excluding consumption tax.

210
(200)

315
(300)

315
(300)

1,050
(1,000)

2,100
(2,000)

12,600
(12,000)

2,940
(2,800)

3,675
(3,500)

3,675
(3,500)

525
(500)

4,200
(4,000)

2.625
(2,500)

2,730
(2,600)

525
(500)

7,140
(6,800)
3,150

(3,000)

2,100
(2,000)

1,680
(1,600)

3,360
(3,200)

8,400
(8,000)

3,780
(3,600)

1,050
(1,000)

4,725
(4,500)

4,725
(4,500)

4,200
(4,000)
1,260

(1,200)
1,260

(1,200)
1,260

(1,200)
1,260

(1,200)

1,890
(1,800)

1,260
(1,200)

210
(200)
630

(600)

525
(500)

630
(600)

105
(100)
315

(300)
525

(500)

525
(500)

3,990
(3,800)

315
(300)

1,050
(1,000)
1,050

(1,000)
315

(300)
315

(300)
315

(300)

315
(300)

300-1352 01セットスクリューM4X4 Set screw M4X4 315
(300)

315
(300)
420

(400)
420

(400)
630

(600)
630

(600)
840

(800)
420

(400)
420

(400)
420

(400)
105

(100)
210

(200)
210

(200)
315

(300)

代替品、� 付属�
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2500-073

2530-009

2538-010

0414-315
2500-073

2532-048

2532-030

2532-048

0414-317

0414-318

2538-010

0414-316

2500-057

2532-030

0414-316

2521-106

0414-447

2506-0442532-008

2532-007

2521-016

2505-007

2532-031

2525-006

2506-017

0414-323

2500-073

2521-057
2500-073

2521-039

2532-031

2525-006

0414-324

2525-006

2506-017

2532-0312532-028

2525-006

2506-017

2521-108
2500-073 2532-031

2500-073

2525-007

2521-110

2521-0390414-322
2500-073

2521-108

0414-448

2521-108

2521-029

2521-110

2500-085

0414-445

0414-445

0414-321

2506-032

2521-107

2521-111

0414-322

2500-085

2522-001

2522-009

2524-001

(3.5mmカットして�
使用します)

(Cut 3.5mm off �
the M2 rod end.)

2522-012

2524-001

2524-001

2522-005

2505-015

2537-002

0414-446

0412-179

2531-001

0414-219

2522-010

2522-010
2524-001

2522-008

2522-004

2522-006

2524-001

2532-002

2511-003

2511-003

0404-635

0404-635

2505-015

0414-320

0402-705

0402-705 2505-015

0414-448

2506-044

2532-002

0414-323

2505-007

2532-031

2525-006

2506-017

2525-006

2532-031

2521-108

2505-006

2500-073

2521-039

2521-039

2511-0290414-319

2521-107

2522-006

2522-007

0414-220

2522-021

2532-007

2500-072

2521-013

2511-003

2524-001

2506-044

2532-002

2505-001

2532-002

2521-109

2506-044

2506-044

2532-002
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370-0052

0402-705

0404-635

0414-219

0414-220

0414-445

0414-446

0414-447

0414-448

0414-315

0414-316

0414-317

0414-318

0414-319

0414-320

0414-321

0414-322

0414-323

2500-085

2505-001

2505-007

2505-015

2506-032

2506-044

2511-003

2521-013

2521-016

2521-039

2521-108

2521-110

2522-001

2522-006

2522-010

2530-009

2532-007

2532-008

2537-002

2538-010

2531-001

2522-012

0414-324

2500-072

2

2

2

2

1

1

1

1

1

1

1

1

1

1

1

1

1

2

710-6052 WF ¿1.7 02

10

10

10

20

5

920-1152
ー�バ�ン�メ�ス�ロ�ク� 3M X40

3MrebmemssorC X40

ー�バ�ン�メ�ス�ロ�ク� M3X26
M3X26rebmemssorC

2

2

2

1

2

2

750-1252 2

2

2

100-4252
2M ド�ン�エ�ド�ッ�ロ�
rod end2M

01

600-5252
XE φ5 ル�ー�ボ�
XE ¿5 llab

01

700-5252
XE φ5 付�台�ル�ー�ボ�
XEX ¿5 dnatshtiwllab

01

200-2352 Cap screw M3X8

M3X3 M3X3

01

130-2352 01

840-2352 01

01

2532-028

E3 VPUS frame (carbon)

E3 VPUS フレーム（カーボン）�

サーボマウント 14X20

サーボマウントスペーサー 3T

E3 rudder servo mount (carbon)

E3 collective pitch lever A (carbon)

E3 コレクトピッチレバーA（カーボン）�

E3 collective pitch lever B (carbon)

E3 コレクトピッチレバーB（カーボン）�

E3 ラダーサーボマウント（カーボン）�

E3 elevator lever

E3 エレベーターレバー�

E3 elevator arm

E3 エレベーターアーム�

E3 slide case

E3 スライドケース�

E3 エレベーターシャフト�
E3 elevator shaft

E3 collective pitch shaft

E3 コレクティブピッチシャフト�

E3 サーボホルダー（F)
E3 servo holder (F)

E3 servo holder (R)
E3 サーボホルダー（R)

E3 servo arm
E3 サーボアーム�

E3 aileron lever
E3 エルロンレバー�
E3 I-type lever

E3 I 型レバー�

Collar 3X4X5.1 F9X1.2

カラー 3X4X5.1 F9X1.2

Collar 5X7X5

カラー 5X7X5

2521-109 2
Collar 2.6X3X3.4

カラー 2.6X3X3.4

2521-111 1
Collar 5X7X13.2

カラー 5X7X13.2

2521-107 2
Collar 3X5X5.1F

カラー 3X5X5.1F

FW φ2.6Xφ7.5X0.5 クロ�

W型サーボ取付ナット�

FW ¿2.6X¿7.5X0.5 black

FW ¿5X¿7X0.4T

W-type servo attaching nut

（�ー�バ�レ�ル�ー�ロ�ト�ン�コ�ル�ド�ー�ニ� 05SO ～�09 ）�用�
05SOrof(revellortnoceldeeN

Servo mount 14X20

Servo mount spacer 3T

0412-179 2
サーボプレート�
Servo plate

～ )09
1式�

tes1
売�別�ド�ン�エ�ド�ッ�ロ�、�ド�ッ�ロ�ト�ス�ャ�ジ�ア�

レバーカラー（D）�

Brg.カラー（A）�

.yletarapesdloseradnedordnadortsujdA

TXE ト�ッ�セ�ー�バ�レ�チ�ッ�ピ�型�
tesrevelhctipepyt-TXE

1式�
tes1

2

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X 61
2MdortsujdA X 61

5

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X 05
2MdortsujdA X 05

5

52522-007 ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X55
2MdortsujdA X 55

52522-008

2522-009

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X60
2MdortsujdA X 60

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X70
2MdortsujdA X 70

2522-004 ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X35
2MdortsujdA X 35

5

52522-005 ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X45
2MdortsujdA X 45

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X 08
2MdortsujdA X 08

5

ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X 59
2MdortsujdA X 59

5

2522-021
ド�ッ�ロ�ト�ス�ャ�ジ�ア� 2M X40

2MdortsujdA X 40
5

2

10

10

01

01

10

カラー3X7X9.5
Collar 3X7X9.5

カラー4X7X1.5
Collar 4X7X1.5

カラー4X6X2
Collar 4X6X2

2521-106
カラー3X6X10.4
Collar 3X6X10.4

カラー4X6X3
Collar 4X6X3

ピボットボルトφ5X12.5X M3
Pivot bolt ¿5X12.5X M3

キャップスクリュー M3X25 Cap screw M3X25

キャップスクリュー M3X22

キャップスクリュー M3X8

Cap screw M3X22

キャップスクリュー M2X8 Cap screw M2X8

2532-030 10キャップスクリュー M2.6X8 Cap screw M2.6X8

キャップスクリュー M2X6 Cap screw M2X6

キャップスクリュー M2X15 Cap screw M2X15

サラビスM2X5 Countersunk screw M2X5

座金付タッピングスクリュー M2.6X16
Tapping screw with washer M2.6X16

Brg. ¿5 X ¿10 X 4F ZZ

Brg. ¿4 X ¿8 X 3F ZZ

Brg. ¿3 X ¿7 X 3F ZZ

2500-057 2Brg. ¿3 X ¿6 X 2.5F ZZ

M4ナイロンナット�

M2ナット�
M2 nut

2505-006 10
M3ナイロンナット�
M3 nylon nut

M4 nylon nut

Lever collar (D)

Set screwセットスクリュー

Bearing collar (A)

Brg.付、ネジ付�
with bearing and screw

Brg.付�
with bearing

630
(600)

525
(500)

315
(300)

2,100
(2,000)

4,725
(4,500)

4,410
(4,200)

2,100
(2,000)

2,100
(2,000)

2,100
(2,000)

9,240
(8,800)

6,090
(5,800)

4,410
(4,200)

1,260
(1,200)

525
(500)

2,940
(2,800)

2,940
(2,800)

1,680
(1,600)

3,360
(3,200)

3,360
(3,200)

210
(200)

210
(200)

210
(200)

315
(300)

315
(300)

525
(500)

525
(500)

315
(300)

210
(200)

420
(400)

315
(300)

525
(500)

525
(500)

525
(500)

525
(500)

525
(500)

315
(300)

525
(500)

525
(500)

525
(500)

525
(500)

525
(500)

525
(500)

5
525
(500)

525
(500)

525
(500)

525
(500)

525
(500)

1,050
(1,000)

1,050
(1,000)

315
(300)

315
(300)
420
(400)
420
(400)

420
(400)
840
(800)
840
(800)
840
(800)
840
(800)

210
(200)

525
(500)

1,260
(1,200)
1,260
(1,200)
1,260
(1,200)
1,260
(1,200)

105
(100)
315
(300)

コードNo.
Code No.

品　　名�
Particulars

入数�
Q'ty

税込価格�
(税抜価格)円�
Price (Yen)

備　　考�
Remarks

* The prices in parentheses are the prices excluding consumption tax.
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2532-002

2532-003

2538-001

2511-007

2506-039

2511-024

2506-039

2511-024

2505-006

2506-039

2511-007

2506-039

2521-069

2532-038

0414-293

0414-292

0404-675

2532-006

0414-293

0414-444

2532-002

2532-003

2532-003

2532-038

2538-001

0414-310

0404-701

2532-003

0404-701

2505-004

2505-004

2532-003

2506-010

2506-044

2532-003

2506-010

2506-044

2506-044

2532-010

2532-010

2532-002

2532-002

2511-004

2506-044

2506-044

2506-044

0414-443

0414-378

2500-068

0414-200

2509-015
0414-325

0414-118

0414-413

0414-200

2500-068

2506-021

2506-021

2532-002

2506-044

2532-039

2606-044

0403-022

0414-327

0414-326

2539-017

0414-314

2532-002

2506-044

2505-004

2511-003

2532-002

2506-044

2532-002

2506-044

2506-044

2532-002

2506-044

2500-049

2500-066

2500-100

0414-119

2509-015

0414-397

2505-006

2532-002

0414-396

2506-004

2534-003

2511-044

0404-823

2521-090

2532-006

2534-003

2534-003

2534-003
2532-002

2532-002

2506-044

2532-002

2506-044

2532-002

2532-002

2534-003

2534-003

2506-044 2506-044

2532-002

2506-044

2523-021

2532-051

2505-019

2532-051

2505-019

0404-696

0414-285

0414-286

2532-051

0414-286

2505-019

2532-051

0402-639

0402-639

2505-006 2506-010

2505-006

2506-010

2505-006

2506-010

2506-010

2505-006
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936-2040
φ�プ�ッ�ャ�キ�プ�イ�パ�ド�ッ�キ�ス� 8

pacepipdikS ¿8
4 315

(300)

315
(300)

630
(600)

630
(600)

1,575
(1,500)

2,100
(2,000)

2,120
(2,400)

735
(700)

1,575
(1,500)

1,575
(1,500)

1,680
(1,600)

2,100
(2,000)

2,835
(2,700)

1,050
(1,000)

25,200
(24,000)

23,100
(22,000)

10,500
(10,000)

26,250
(25,000)

2,940
(2,800)

2,415
(2,300)

2,730
(2,600)

210
(200)

525
(500)

840
(800)

210
(200)

315
(300)

315
(300)

315
(300)

525
(500)

525
(500)

525
(500)

525
(500)

525
(500)

525
(500)

420
(400)

420
(400)

420
(400)

420
(400)

105
(100)

210
(200)

315
(300)

1,260
(1,200)
1,260
(1,200)
1,260
(1,200)
1,260
(1,200)

105
(100)

1,050
(1,000)

220-3040
ト�ン�ウ�マ�ロ�イ�ャ�ジ�

tnuomoryG
1

696-4040
XE プ�イ�パ�ト�ッ�キ�ス�

epipdiksXE
2

付�プ�ッ�ャ�キ�
pachtiw

0404-701

0414-292

0414-293

0414-443

0414-444

0414-310

0414-314

0414-325

0414-326

2506-039

2506-021

2506-044

2511-024

2539-017

0414-327

0414-378

0414-396

0414-397

0414-413

EXフローティングゴム�
EX floating rubber

4

0404-823
EXサーボ取付台H=11
EX servo mount stay H=11

2

811-4140

0414-119

0414-285

0414-286

ト�フ�ャ�シ�ヤ�ギ�ー�タ�ン�ウ�カ�

テールプーリー�

tfahsraegretnuoC
1

1

付�ン�ピ�ル�ー�ロ�
nipllorhtiw

Tail pulley 18T
18T

1式�
tes1

付�ジ�ネ�
wercshtiw

XE ヤ�ギ�ー�タ�ン�ウ�カ� 18T
T81raegretnuocXE

1

1式�
tes1

1式�
tes1

2

2

2

1

1

2

002-4140
.grB φ�ー�ダ�ル�ホ� 31 （� 62=W ）�

redlohgniraeB ¿13 （ 62=W ） 1

ローハイトランディングギャ ASSY�
�Low height landin gear assembly

ローハイトスキッドフット　�
Low height skid foot

1

1

2,730
(2,600)1

1

1式�
tes1

1式�
tes1

2

400-5052
M3Uナット�

EX φ3 ワッシャー�
EX ¿3 washer

M3 U nut

600-5052

2505-019

3M ト�ッ�ナ�ン�ロ�イ�ナ�
tunnolyn3M

M2.6 ナイロンナット�
M2.6 nylon nut

01

01

01

01

6

420
(400)

5

010-6052 02

510-9052
ン�ピ�ル�ー�ロ�

niplloR ¿2X12
¿2X12

01

700-1152
ー�バ�ン�メ�ス�ロ�ク� 3M X 46
3MrebmemssorC X 46

ー�バ�ン�メ�ス�ロ�ク�
M3X60

3X8X7
3X8X7

3X8X17
3X8X17

M3X60
rebmemssorC

2

2

2511-004 ー�バ�ン�メ�ス�ロ�ク�
M3X38
M3X38

rebmemssorC
2

2511-003 ー�バ�ン�メ�ス�ロ�ク�
M3X26
M3X26

rebmemssorC
2

960-1252
ー�ラ�カ�
ralloC

2

090-1252
ー�ラ�カ�
ralloC

2

2

200-2352 01

300-2352 01

600-2352

2532-010

01

420
(400)

01

930-2352

2532-051

01

420
(400)

01

300-4352 01

0404-675
燃料タンクキャップ�
EL fuel tank cap

2500-049 Brg. ¿10X¿19X5ZZ

2500-066 Brg. ¿6X¿19X6ZZ

2500-068 Brg. ¿5X¿13X4ZZ

2500-100 Brg. ¿10X¿22X6ZZ

2

2

2

E3 メインフレーム（カーボン）�
E3 main frame (carbon)

E3 サーボフレーム（カーボン）�
E3 servo frame (carbon)

E3 タンク防振ゴム�
E3 fuel tank rubber cushion

Ｅ3 fuel tank (600cc)
E3 燃料タンク(600cc)

E3 floating angle set
E3 フローティングアングルセット�

E3 bearing mount
E3 ベアリングマウント�

E3 キャビンクロスメンバー�

EX2 テールブームホルダー（アルミテールブームパイプ用）�
E3 cabin cross member

EX2 tail boom holder (for aluminum tail boom pipe)

ELS05 スイッチプレート�
ELS05 switch plate

ELS05 メカマウント�
ELS05 mechanical mount

カーボンテールブームパイプを使用するときは0414-329を使用�
Use 0414-329 when using the carbon tail boom pipe.

E3 cabin mount
E3 キャビンマウント�

E3 ジャイロマウント�
E3 gyro mount

FW ¿2.6X¿7.5X0.5 black

FW φ2.6Xφ7.5X0.5 クロ�

ボタンボルトM3X6
Button bolt M3X6

2538-001 10サラビス M3X10
Countersunk screw M3X10

FW ¿3X¿9X1T

FW ¿5X¿7X0.1T

Brg.付�
with bearing

タッピングスクリューM3X8クロ�
Tapping screw M3X8 black

キャップスクリュー M3X8
Cap screw M3X8

キャップスクリュー M3X10
Cap screw M3X10

キャップスクリュー M3X20
Cap screw M3X20

キャップスクリュー M2.6X6
Cap screw M2.6X6

420
(400)830-2352 01

キャップスクリュー M3X18
Cap screw M3X18

キャップスクリュー M3X28
Cap screw M3X28

キャップスクリュー M2.6X10
Cap screw M2.6X10

コードNo.
Code No.

品　　名�
Particulars

入数�
Q'ty

税込価格�
(税抜価格)円�
Price (Yen)

備　　考�
Remarks

* The prices in parentheses are the prices excluding consumption tax.



55

2506-005

2507-001

2507-001

2507-001

2500-061

2500-062

2500-070

2506-003

0404-662

2532-028

2532-005

0414-146

2534-017

2500-054

2506-029

0414-163
(スライド軸とセット)

(M6 nut included with slide shaft)

0414-143
2509-015

2504-027

0412-157

0412-147

2525-006

2532-031

2506-005

2539-015

2509-012

2509-012

0414-141

0404-662

2521-079

2500-054

2532-039

2532-034

2532-002

2505-006

2531-002

0404-662

2505-001

2505-006

内径/大

内径/小

Inside dia. :Large

Inside dia. :Small

2532-028

2525-007

2505-006

0414-137

2532-005

0414-142

2532-039

0414-164

0414-373

2524-015

2524-001

2523-015

2500-051

2500-051

0414-163

2511-002

2506-010

0414-372

2532-002

2500-068

2506-021

0404-721

2506-017

0414-144
0414-119

2500-068

2521-061
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コード�No.
Code No.

品名�
Part

入数�
Q'ty

税込価格�
(税抜価格�)円�
Price (Yen)

備考�
Remarks

0404-662
テールブレードホルダーセット�
Tail rotor blade holder set

AB各�2
A, B each 2

525
(500)

0404-721
WCカーボンテールブレード�(L=90)
WC carbon tail blade (L=90)

2
5,040
(4,800)

0412-147
SDテールピッチレバーセット�
SD tail pitch lever set

1式�
1 set

1,050
(1,000)

0412-157
テールピッチレバーカラー�
Tail pitch lever collar

1
525
(500)

0414-119
テールプーリー�18T
Tail pulley 18T

1

3

630
(600)

ロールピン付�
with roll pin

0414-137
ラダーコントロールガイド�
Rudder control guide

525
(500)

0414-141
テールピッチプレートボス�
Tail pitch plate boss

1
525
(500)

0414-142
テールピッチリンクセット�
Tail pitch link set

１式�
1 set

525
(500)

テールピッチプレート、平行ピン付き�
with tail pitch plate, parallel pin

0414-143
テールシャフト�
Tail shaft

1
735
(700)

ロールピン付�
with roll pin

0414-144
テールプーリーシャフト付き�
Tail pulley with shaft

1
1,260
(1,200)

組立済�
Assembled

0414-146
八角テールブームパイプ�L=805
Octagonal tail boom pipe L=805

1
1,575
(1,500)

0414-163
スライド軸�
Slide shaft

1
420
(400)

M6ナット薄型付�
with M6 nut (slim)

0414-164
テールハウジング�
Tail housing

1
840
(800)

0414-372
EX2テールユニットケース�
EX2 tail unit case

１式�
1 set

12,600
(12,000)

0414-373
EX2カーボンテールピッチレバーステー�
EX2 carbon tail pitch lever stay

2
840
(800)

2500-051 Brg. ¿4X¿8X3ZZ 2
1,260
(1,200)

2500-054 Brg. ¿6X¿10X3ZZ 2
1,260
(1,200)

2500-061 Brg. ¿4X¿9X4ZZ 2
1,260
(1,200)

2500-062
Brg. ¿4X¿9X4Hスラスト�
Brg. ¿4X¿9X4H thrust

2
1,260
(1,200)

2500-068 Brg. ¿5X¿13X4ZZ 2
1,260
(1,200)

2500-070 Brg. ¿3X¿9X3OP 2
1,260
(1,200)

2504-027
タイミングベルト�60S3M1800
Timing belt 60S3M1800

1
1,890
(1,800)

2505-001
M2ナット�
M2 nut

20
210
(200)

2505-006
M3ナイロンナット�
M3 nylon nut

10
210
(200)

2506-003 FW ¿3X¿6X0.5T 20
105
(100)

2506-005 FW ¿4X¿6X0.5T 10
105
(100)

2506-010 FW ¿3X¿9X1T 20
105
(100)

2506-017 FW ¿1.7 20
105
(100)

2506-029 FW ¿6X¿8X0.3T 5
525
(500)

2506-021 FW ¿5X¿7X0.1T 5
420
(400)

2507-001
E-リング�¿1.5
E-ring ¿1.5

10
105
(100)

2509-012
ミゾ付平行ピン�2X11.6
Grooved parallel pin 2X11.6

2
315
(300)

2509-015
ロールピン�¿2X12
Roll pin ¿2X12

10
525
(500)

2511-002
クロスメンバー�M3X14
Cross member M3X14

2
525
(500)

2521-061
カラー�5X8X2.5
Collar 5X8X2.5

2
315
(300)

2521-079
カラー�6X7X3
Collar 6X7X3

2
525
(500)

2523-015
テールコントロールロッド�L=1200（カーボン）�
Tail control rod L=1200 (carbon)

1
3,150
(3,000)

2524-001
M2ロッドエンド�
M2 ball link

10
525
(500)

2524-015
アジャストジョイント�¿2
Adjust joint ¿2

2
420
(400)

2525-006
EX ¿5ボール�
EX ¿5 ball

10
1,050
(1,000)

2525-007
EX ¿5ボール�台付�
EX ¿5 ball with stand

10
1,050
(1,000)

2531-002
セットスクリュー�M3X5
Set screw M3X5

10
315
(300)

2532-002
キャップスクリュー�M3X8
Cap screw M3X8

10
420
(400)

2532-005
キャップスクリュー�M3X16
Cap screw M3X16

10
420
(400)

2532-028
キャップスクリュー�M2X8
Cap screw M2X8

10
840
(800)

2532-031
キャップスクリュー�M2X6
Cap screw M2X6

10
840
(800)

2532-034
キャップスクリュー�M3X5
Cap screw M3X5

10
420
(400)

2532-039
キャップスクリュー�M2.6X6
Cap screw M2.6X6

10
420
(400)

2534-017
タッピングスクリュー�M2.6X8 1種�
Tapping screw M2.6X8 No.1 type

10
105
(100)

2539-015
ガイドピン�M3X6.3
Guide pin M3X6.3

2
525
(500)

* The prices in parentheses are the prices excluding consumption tax.
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2532-008

0414-328

2505-006

2506-044

0414-150

0414-145

0404-796

2505-006

0404-796

2532-030

2532-030

2532-012

0414-149

2506-010

2505-006

2521-069

2532-002

2506-010

0404-722

2505-006

2532-039

2532-002

2532-006

0414-186

2532-005

0404-547

0412-166

0414-333
0414-334

0414-451

MADE IN JAPAN

  C 2007

No.10A841

205mm

428mm

1,400mm

1564mm

26
5m

m

主要諸元�
全備重量�
ギヤ比�
無線機�
�
適合エンジン 

 / 約4,700g　Approx. 4,700g
 / 7.92 : 1 : 4.77
 / ヘリ用プロポセット (別売)�
　Radio set for model helicopter (Not included)
 / 80～91クラス (別売)  �
   80～91 Class (Not included)
  ※(マフラー別売) (Muffler isn't included)

SPEC
Overall weight
Gear ratio
Radio controller

Engine 

組立前に必ずこの説明書を最後まで、よくお読みにな

り、正しくお使い下さい。特に、「1.組立を始める前

に必ずお読み下さい」は、組立前及び飛行前に必ずお

読み下さい。�

この説明書は、大切にお手元に保管して下さい。�

製品改良のため、予告なく仕様を変更する場合があります。�
�
Before assembly, make sure to completely read this 
instruction manual. In particular, make sure to read the 
"1.Read before assembly" section before assembly and 
operating the unit. 
Keep this instruction manual in a handy, safe place.
In order to make improvements to this product, 
specifications may be altered without prior notice.
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コードNo.
Code No.

品　　名�
Particulars

入数�
Q'ty

税込価格�
(税抜価格)円�
Price (Yen)

備　　考�
Remarks

745-4040

0412-166

0414-149

0414-145

0414-328

0414-333

0414-334

2506-044

2521-069

2532-002

2532-008

2532-012

SXキャビンダンパーブッシュセット�
SX Cabin damper bushing set

Cabin damper rubber

* The prices in parentheses are the prices excluding consumption tax.

525
(500)

3,360
(3,200)

420
(400)

420
(400)

525
(500)

19,740
(18,800)

1,575
(1,500)

1,575
(1,500)

2,940
(2,800)

3,675
(3,500)

2,730
(2,600)

210
(200)

105
(100)

315
(300)

315
(300)

420
(400)

420
(400)

420
(400)

840
(800)

420
(400)

420
(400)

227-4040
CW ド�ン�バ�翼�尾�

dnahrezilibatsCW
1

φ3 。�す�で�要�必�が�工�加�穴�
¿3 .deriuqersissecorpgnihcnup

697-4040
ル�ナ�ミ�ー�タ�ス�ー�レ�ブ�ム�ー�ブ�ル�ー�テ�
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Tail stabilizer set

1

2

1

1

2

600-5052
3M ト�ッ�ナ�ン�ロ�イ�ナ�
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E3 テールブームブレースバンド�
E3 tail boom brace band

EAGLE3デカール�
EAGLE3 decal

EAGLE3デカール（尾翼用）�
EAGLE3 decal (for tail)

0414-451
3,150
(3,000)

1
EAGLE3ベルトドライブ取扱説明書�
EAGLE3 belt drive instruction manual

Tail boom brace set L=560

FW ¿2.6X¿7.5X0.5 クロ�
FW ¿2.6X¿7.5X0.5 black

FW ¿3X¿9X1T

Collar 3X8X7
カラー 3X8X7

キャップスクリュー M3X25
Cap screw M3X25

キャップスクリュー M2.6X6
Cap screw M2.6X6

キャップスクリュー M3X35
Cap screw M3X35

キャップスクリュー M2.6X8
Cap screw M2.6X8

キャップスクリュー M3X5
Cap screw M3X5

キャップスクリュー M3X16
Cap screw M3X16

420
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キャップスクリュー M3X20
Cap screw M3X20

キャップスクリュー M3X8
Cap screw M3X8


